



M/s. Pronil Building Products
XII, Aringar, Anna road,
Co-operative Nagar, Thiruvankadu
Chennai - 600077



TEST REPORT ON PROBUTYL SELF ADHESIVE TAPE SAMPLE

Source of sample	:	Sample supplied by the customer
Date of receipt of the test sample	:	20.04.2023
Customer's Reference	:	Letter dated 05.04.2023
UIN	:	237403
Project	:	Not Furnished
Sample Description #	:	PROBUTYL Self Adhesive Tape
Period of test	:	04.09.2023 to 11.09.2023
Condition of sample	:	Satisfactory

Sl. No.	Test Conducted	Test Results	Test Method	Photograph
1	Peel adhesion to concrete (N/m) a. At 90° b. At 180°	409.7 487.0	ASTM D 903	
2	Water Vapour Transmission (g/h.m ²)	0.452	ASTM E 96	

As furnished by the customer.

- Note:**
- The results relate only to the samples tested.
 - Report shall not be reproduced, except in full, without the written approval of the lab.
 - Any correction invalidates this report.

for **STEDRANT TECHNOCLINIC PVT LTD.**

Handwritten signature and date: 27/9/23

 **Mr. Radhakrishna**
STPL Manager-Lab

End of the report

(Soil and Material Testing, Designs, Restoration and Non Destructive Testing Services)

Corporate Office :

"Sunvak Pride" # 95, Model House Street, Basavanagudi,
Bangalore - 560 004. Ph : 080 26629992

Hyderabad Off./ Lab :

Shed No. F-3/A, Street No. 10, IDA, Nacharam, Hyderabad - 500076.
Mob : +91 9000085790, +91 9000095790, +91 9908875790, +91 9908065790